




CHAIRMAN OF THE CRACOW UNIVERSITY OF TECHNOLOGY PRESS EDITORIAL BOARD
Tadeusz Tatara

CHAIRMAN OF THE DIDACTIC BOARD
Elżbieta Węcławowicz-Bilska

SERIES EDITOR
Barbara Dąbrowska

REVIEWER
Tomasz Baczyński

PROJECT COORDINATORS
Otmar Vogt
Janusz Pobożniak

PUBLISHING EDITOR 
Agnieszka Filosek

PROOFREADING
Małgorzata Sikora

LANGUAGE VERIFICATION
LINGUA LAB s.c.

TYPESETTING
Adam Bania

COVER DESIGN
Karolina Szafran

This text was published as a part of the project ‘Excellence programming – PK XXI 2.0 Cracow University 
of Technology development program for the years 2018–22’.
Funding from EU: 18,048,774.96 PLN

© Copyright by Cracow University of Technology
© Copyright by Jerzy Mikosz

https://creativecommons.org/licenses/by-sa/4.0/
[...]
In addition, the minimum distances of the drainage field to the water wells and 

of the septic tanks to neighbouring buildings must be maintained. In Poland, the 
drainage field systems can be used to treat and discharge no more than 5 m3/d of 
wastewater.

4.4.2. CONSTRUCTED WETLANDS 

Wastewater treatment in constructed wetlands is based on the decomposition of 
pollutants contained in wastewater through microorganisms living in the soil, aided 
by the root system of macrophytes. Wastewater undergoing treatment flows through 
a reservoir in which macrophytes have been planted. As the wastewater flows through 
the wetland, it is treated by the processes of sedimentation, filtration, oxidation, 



77

4.4. Simplified and natural treatment systems 

reduction, adsorption, and precipitation. Plant roots uptake nutrients from the 
wastewater, and some pollutants are retained and adsorbed on grains of bed filling 
the reservoir. This method of wastewater treatment enables the efficient removal of 
organic pollutants, but the removal of N and P is variable and depends to a  large 
extent on local conditions. The efficiency of constructed wetlands decreases over 
time, particularly with respect to the removal of phosphorus. This is due to the fact 
that phosphorus is largely removed by adsorption on the bed grains, and over time 
the sorption capacity of the soil is gradually exhausted (after approx. 7–10 years). 

Both vascular plants (taller plants) and non-vascular plants (algae) are important 
in constructed wetlands. Constructed wetlands are usually planted with emergent 
vegetation (non-woody plants that grow with their roots in the substrate and their 
stems and leaves emerging from the water surface). Common emergents used in 
constructed wetlands include bulrushes, cattails, reeds, and a  number of broad-
leaved species [23].

Constructed wetlands can be categorised as either free-water systems (FWS) or 
subsurface flow systems (SFS). An FWS wetland consists of a shallow basin, soil or 
other medium to support the roots of vegetation, and a water control structure that 
maintains a shallow depth of water (Fig. 45, 46). The water surface is above the bed. An 
SFS wetland consists of a sealed basin with a porous substrate of rock or gravel. SFS 
systems are known by several names, including vegetated submerged beds, the root 
zone method, microbial rock reed filters, and plant-rock filter systems [23]. Constructed 
wetlands can also differ in the direction of wastewater flow: it can be horizontal or 
vertical. In most of the systems in the United States, the flow path is horizontal, although 
some European systems use vertical flow paths.FWS wetlands have areas of open water 
and are similar in appearance to natural marshes. They are the nearly exclusive choice 
for the treatment of urban, agricultural, and industrial storm waters, because of their 
ability to deal with pulse flows and changing water levels. In horizontal SFS wetlands, 
the water is kept below the surface of the bed and flows horizontally from the inlet 
to the outlet. In general, horizontal SFS wetlands are used for smaller flow rates than 
FWS wetlands, probably because of cost and space considerations. These systems are 
capable of operating under colder conditions than FWS systems, because of the ability 
to insulate the top. A key operational consideration is the propensity for the media 
to get clogged. Vertical SFS wetlands exist in several variations. The most common 
type, used most often in Europe, employ surface flooding (pulse loading) of the bed in 
a single-pass configuration. Very concentrated wastewaters can be treated in vertical 
SFS systems [7]. Constructed wetlands must always be preceded by at least primary 
sedimentation to remove suspended solids and avoid clogging of the wetland’s bed.

Constructed wetlands can be used as secondary wastewater treatment or for post-
treatment of wastewater after intensive biological treatment processes (activated 
sludge or trickling filters). Its main advantage is the extremely low energy demand 
(<0.1 kWh/m3 of treated wastewater). However, due to the low rate of the biochemical 
and physical processes occurring in such a system, this technology is only applicable 



78

4. BIOLOGICAL TREATMENT PROCESSES

for the treatment of small volumes of wastewater generated in rural areas or small 
towns (i.e. <2,000 p.e.). Another important limitation in the use of constructed 
wetlands is climatic conditions, because in winter the efficiency of the processes 
taking place there is much lower.

Fig. 45. Two major types of constructed wetlands: a Free Water Surface (FWS) wetland (upper)  
and a Subsurface Flow System (SFS) wetland (lower)[7]

Fig. 46. Examples of free-water system (FWS) (left) and subsurface flow system (SFS) (right) wetlands



79

4.4. Simplified and natural treatment systems 

4.4.3. WASTEWATER LAGOONS

Wastewater lagoons (ponds) are a simple and easy method of treating small volumes 
of wastewater in natural conditions. These are relatively shallow reservoirs in which 
wastewater is kept for a period of 3–50 days, during which the pollutants contained in 
wastewater are naturally decomposed. The processes occurring in lagoons resemble 
natural self-purification processes that occur in the water environment. The rates of 
pollutant transformations are low; thus the use of lagoons requires the availability of 
large areas of land. The treatment processes can be stimulated by additional aeration 
and mixing. 

Lagoons can be anaerobic, facultative, or aerobic, depending on the processes we 
want to carry out. Aerobic and facultative lagoons can be aerated or not. Non-aerated 
aerobic lagoons are usually shallower (0.3–1.5 m) than anaerobic (2.5–5.0 m) and 
facultative (1–2 m) ones, which ensures penetration of atmospheric air throughout its 
depth. Aerated lagoons can be as deep as 2–6 m. Usually, lagoons are combined into 
systems that allow the processes of BOD oxidation, nitrification, and denitrification 
to be carried out in the following ways:
–	 anaerobic → facultative → aerobic 
–	 anaerobic → aerated → aerobic
–	 aerated → aerobic with macrophytes (e.g. Lemma minor)

Like other natural methods, wastewater lagoons are used to treat smaller volumes 
of wastewater and are usually built away from human settlements because of their 
potential to become a nuisance (birds, insects, mosquitoes, etc.). It is quite common 
to use lagoons for final stabilization of wastewater after the processes of intensive 
biological treatment in small communities. 

Fig. 47. Processes occurring in a facultative lagoon (left) and an aerial view of aerated and facultative 
lagoons (right) (Bioscience, Inc.)



80

4. BIOLOGICAL TREATMENT PROCESSES

4.5. SECONDARY SEDIMENTATION

Secondary sedimentation plays a  very important role in the biological treatment 
of wastewater, especially when using activated sludge. In biological wastewater 
treatment processes, the contaminants contained in wastewater are transformed to 
a  large extent into the growing biomass of microorganisms. This biomass must be 
effectively separated from the treated wastewater—for this purpose the secondary 
sedimentation process is most frequently used.9 This process is slightly different from 
primary sedimentation, mainly due to the higher concentration of the suspended 
solids and the distinctive characteristics of the settling activated sludge flocs. 
During secondary sedimentation, two processes are to be taken into account: settling 
of activated sludge flocs occurring to a greater extent under zone sedimentation10 
conditions, and thickening of the settled sludge. During zone sedimentation 
the particles adhere to each other and settle along with neighbouring particles at 
a velocity that is dependent on the local concentration of the suspended solids.

The basic parameter that determines the course of this two-stage secondary 
sedimentation process is the loading of the settling tank’s surface with the 
suspended solids expressed in kg TSS/m2·d. This parameter can be determined as 
a function of the sedimentation properties of the sludge and of the recirculation rate 
of the return sludge by means of a  solid flux analysis or state point analysis11 and 
by experiments performed with the sludge in question. In a simplified design, the 
typical loading values available in the literature can also be used with some caution 
(Table 15). Another important parameter is the hydraulic load of the settler’s surface, 
which is also significantly smaller than for primary settlers (see Table 10).

Table 15

Typical design parameters for settlers downstream of the activated sludge process (based on [11])

Type of treatment
Hydraulic surface load  

(m3/[m2·h])
Surface load of solids 

(kg TSS/[m2·h]) Depth 
(m)

average peak flow average peak flow

After activated sludge process 0.67–1.17 1.67–2.67 4–6 8 3.5–6
After activated sludge with BNR 0.67–1.17 1.67–2.67 5–8 9 3.5–6
After extended activated sludge process 0.33–0.67 1–1.33 1–5 7 3.5–6

After excess biological P removal: 3.5–6

 – effluent P conc. = 2 gP/m3 1–1.33
 – effluent P conc. = 1 gP/m3 0.67–1
 – effluent P conc. = 0.2–0.5 gP/m3 0.5–0.83

  9  Membrane filtration is another increasingly popular method for separating solids from treated waste-
water. The applications of Membrane Biological Reactors (MBR) are discussed in Section 4.2.5. 

10  Also called ‘hindered sedimentation’. 
11  A description of these methods would be beyond the scope of this course, due to their complexity.



81

4.5. Secondary sedimentation

Fig. 46. Example of horizontal-flow circular secondary sedimentation tanks  
(FRIEDRICH KRUMME GmbH)

In practice, horizontal-flow circular and rectangular tanks are usually used for 
secondary clarification in large wastewater treatment plants and vertical-flow tanks 
are used in smaller ones. Although secondary settling tanks have a structure similar 
to primary settlers, they differ in their size and physical proportions, which results 
from the strongly flocculating properties of settling particles. For example, the 
physical proportions of the horizontal-flow rectangular settlers used for secondary 
clarification between length (L), breadth (B), and depth (H) should be [2]

L
H

L
B

= ÷ = ÷9 6

1

27 4

1

5 33

1

27 4

1

. . ; . .

and for horizontal-flow circular settlers, the proportions between diameter (D) and 
depth (H) should be

D
H
= ÷9
1

12

1

Typically, the length of the rectangular tanks does not exceed 90 m and the breadth 
of an individual one is no more than 4 m. Circular tanks are constructed with a diameter 
ranging from 3 to 60 m, although they usually do not exceed 40–45 m [11].

The detention time in secondary settlers is about twice the detention time for 
primary settlers and ranges from approximately 2 hr to as long as 6 hr, depending 
on the sludge settling properties. The increased detention times directly determine 



82

4. BIOLOGICAL TREATMENT PROCESSES

the large volumes of the tanks. The sludge hopper in secondary settling tanks should 
be designed in such a way that it accommodates large volumes of sludge retained 
in the tank. In horizontal-flow tanks (rectangular and circular), the hopper should 
accommodate the activated sludge for approx. 3 hr. Sludge coming from biological 
filters can be kept in the settler’s hopper much longer, because there is much less of 
it and it is not recirculated. In vertical settlers used in activated sludge systems, the 
sludge retention time in the settler’s hopper should be about 0.5 hr, and in the case 
of settlers used downstream of biofilters, no more than 6 hr. The sludge hopper can 
be smaller when the sludge is removed from it continuously, or in short intervals [2].



83

5. SLUDGE TREATMENT AND UTILISATION

5.1. SLUDGE TREATMENT OBJECTIVES

The processing of sewage sludge generated during mechanical and biological 
treatment of wastewater is closely integrated with wastewater treatment processes. 
On the one hand, the volume and composition of sewage sludge are dependent on 
the wastewater treatment technology applied, and on the other hand, supernatants 
and process waters generated during thickening and dewatering of sewage sludge are 
recycled to the inflow to the treatment plant, increasing the influent pollution load. 
In addition, proper processing of sewage sludge allows the recovery of a significant 
amount of energy contained in wastewater in the form of biogas, which improves the 
overall energy balance of the treatment plant and reduces the emissions of pollutants. 
Therefore, the sludge processing system must be adapted to the wastewater treatment 
processes applied in the plant.

The sewage sludge treatment system in a municipal wastewater treatment plant has 
two main objectives: to reduce the volume of treated sludge and to stabilise them. 
The first of these goals is carried out in the thickening of sludge and the dewatering 
and drying of stabilised sediments. The relationship between sludge’s volume (Vs), 
total mass (ms), and water content (u) (or dry solids content) is as follows: 

( )100
s

s
s

m
V

uρ
=

−

where
Vs 	 –	 sludge volume (m3),
ms 	 –	 sludge mass (kg),
ρs 	 –	 sludge density (kg/m3), and
u 	 –	 water content (%). 

During the thickening process the total mass of sludge remains almost constant 
and its water content decreases (e.g. from u1 to u2). Thus, according to the principle 
of the conservation of mass, its total volume is reduced (e.g. from Vs1 to Vs2), which 
can be shown with the following formula:

V u V us s1 1 2 2
100 100−( ) = −( )



84

5. SLUDGE TREATMENT AND UTILISATION

The second goal is achieved by aerobic digestion, anaerobic fermentation, 
composting, or chemical stabilisation of the sludge. All these processes can be 
carried out using various methods and in different devices, depending on the volume 
and properties of the sludge being processed, and the technical capabilities of the 
treatment plant. Typical masses and properties of different types of raw (unprocessed) 
sewage sludge are presented in Table 16. 

Table 16

Typical characteristics of different types of raw sewage sludge [9]

Type of sludge Unit mass
(g DS/[person·d])

Water content
(%)

Unit volume
(dm3/[person·d])

Primary 54 91–95 1.08–5.4
Secondary after activated sludge 16–36 98.8–99.2 1.06–7.2
Secondary after biofilters 20–40 96–99 0.5–4.0
Secondary after RBC 20–40 97–99 0.67–4.0

5.2. SLUDGE PROCESSING SCHEMES

5.2.1. LARGE WASTEWATER TREATMENT PLANTS

At typical medium-sized and large wastewater treatment plants with primary 
sedimentation and activated sludge reactors (or biofilters), gravitational thickeners 
are used to thicken the primary sludge. The secondary sludge is thickened 
mechanically with the use of decanting centrifuges or belt thickeners. Additionally, 
polymers are added in the amount of 3–7 kg/1,000 kg of dry solids (Table 17). The 
thickened primary and secondary sludge are mixed together in a retention tank and 
directed to the process of digestion. 

Table 17

Solids in different types of sewage sludge after processing [11] 

 Type of sludge
Solids concentration

(% dry of solids) Polymer dose  
(g/kg of dry solids)

range typical
Primary from primary settling tank 4–10 6 1–4
Mixed sludge primary and secondary (activated sludge) 2–6 4 2–8
Mixed sludge primary and secondary (trickling filters) 4–10 5 2–8
Primary after gravitational thickening 5–10 8 -
Mixed after gravitational thickening 2–9 4.5 -
Secondary from secondary settling tank 0.5–1.5 0.8 4–10
Secondary after mechanical thickening 4–8 5 3–7
Mixed after anaerobic digestion 3–6 5 –
Mixed after aerobic digestion 4–8 6 –



85

5.2. Sludge processing schemes

Dewatered, mixed sludge after anaerobic digestion 
(centrifuge) 25–35 28 2–5

Dewatered, mixed sludge after anaerobic digestion  
(belt press) 15–30 22 3–8

Dewatered, mixed sludge after aerobic digestion 
(centrifuge) 12–15 14 -